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LTE Band 41/ 20MHz / QPSK
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Lowest Band Edge /1 RB Highest Band Edge / 1 RB
[%] S um

Ref Level 30.00 dBm  Offset 16,40 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 db,lﬂ! BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem ﬁ 10dBm ”
0 dem ( 0 dBm H
10 dBm. | -10 dem r, 1 |
f
o0 Aam ! -a0 dem 1 - |
SPURIOUS_LINE_ABS ] L
-30 dBm | =0 cém f
-40 dB Al \ | I | -4 dBm | WL‘HNL .-
m A Uhl l L a me
50 dam L] | ST _-'—»Hl)kv' W o
Sl ¥ b i -
-50 dBm
-60 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.6B8691 GHz 15.43 dBm -14.52 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -38.39 dém -13.39 d& 2.690 GHz 2.691 GHz 500.000 kHz 2.69000 GHz -18.42 dBm -8.42 dB
2.490 GHz 2.495 GHz 1.000 MHz 249444 GHz -30.25 dém -17.25 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -35.55 dBm -25.55 dB
2,495 GHz 2,496 GHz 200.000 kHz 2,49533 GHz -27.81 dém -14.81 dB 5 605 GH= 2710 GHz 1,000 Mz 2.69536 GHz 3731 dBm 2431 0B
2.496 GHz 2.516 GHz 100.000 kHz 2.49713 GHz 15.46 dBm ~14.54 dB 2.710 GHz 2.715 GHz 1.000 MHz 2.71049 GHz -42.91 dbm ~17.91 dB
T
i - i t Ve

Date: 24.FEB. 2021 02:48:48 Date: 24.FEB.2021 025115

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 16,40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PASS 20 ghifie_EPURIOUS LINE 4BS PASS
10 dem 10 dBm
0 dBm 0 dem—— m
rvmw\ T - - i L i
-10 dgm 1 -1o dem ‘ |
o0 Aam ‘ l -40 dem T
SPURIOUS_LINE_ABS | J 1 |
-30 dBm A ;} 0 dem MkM =5 _
‘......«./-"“"'" w H\ Y40 dbm S —
40 M — e
-50 dBm
50 dBm
-60 dBm
-0 dem
Start 2.67 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.516 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,670 GHz 2.690 GHz 100.000 kHz 2.668280 GHz -1.84 dBm -31.84 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49037 GHz -20.94 dém -4.04 de 2,690 GHz 2.601 GHz 500.000 kHz 2,69002 GHz -28.96 dBm -18.96 dB
2490 GHz 2.495 GHz 1.000 MHz 249452 Gz -28.00 dém -15.00 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69248 GHz -28.16 dBm -18.16 d&
2.485 GHz 2.496 GHz 200,000 kHz 2.49517 GHz -33.23 dBm -20.23 dB 5 595 CH= 2710 GHz 1,000 MHz 5 6aE28 oHe 2927 dBm 1627 d
2.496 GHz 2.516 GHz 100.000 kHz 2.50074 GHz -1.55 dém -31.55 d& 2.710 GHz 2.715 GHz 1.000 MHz 2.71044 GHz -36.23 dBm -11.23 dB

]" 1

Date: 24, FEB 2021 02:50:00

i

Date: 24 FEB. 2021 025152

TEL : 886-3-327-3456 Page Number 1 A41-19 of 25
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 41 / 20MHz / 64QAM
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

Conducted Spurious Emission

LTE Band 41 / 5MHz
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Spectrum
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1.000 GHz 2,475 GHz 1.000 MHz 2.13934 GHz -43.32 dBm -18.32 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11243 GHz -43.27 dBm -18.27 dB
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SPORTON LAB.
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LTE Band 41/ 10MHz

Spectrum
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1.000 GHz 2,475 GHz 1.000 MHz 1.79649 GHz -43.44 dBm -18.44 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11390 GHz -43.24 dBm -18.24 dB
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14.000 GHz 18.000 GHz 1.000 MHz 17.88276 GHz -35.05 dBm -10.05 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.87527 GHz -35.12 dBm -10.12 dB
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SPORTON LAB.
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LTE Band 41/ 15MHz
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30.000 MHz 1.000 GHz 1.000 MHz 973.91304 MHz -43.03 dBm -18.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 999,75762 MHz -42,77 dém -17.77 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.33362 GHz -43.35 dBm -18.35 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47297 GHz -43.42 dBm -18.42 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99380 GHz -42.39 dBm -17.39 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97415 GHz -42.25 dBm -17.25 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -37.28 dBm -12.28 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99275 GHz -37.36 dBm -12.36 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99025 GHz -40,18 dBm -15.18 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.89193 GHz -40.17 dBm -15.17 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.81327 GHz -38.57 dbm -13.57 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.82177 GHz -38.48 dBm -13.48 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88326 GHz -35.05 dBm -10.05 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.88576 GHz -35.19 dBm -10.19 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.21114 GHz -35.58 dBm -10.58 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90214 GHz -35.59 dBm -10.59 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.11021 GHz -43.56 dBm -18.56 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,99081 GHz -42,58 dBm -17.58 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.92175 GHz -37.58 dBm -12.58 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.89443 GHz -40,12 dBém -15.12 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.83777 GHz -38.40 dBm -13.40 dB
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18.000 GHz 27.000 GHz 1.000 MHz 19.91464 GHz -35.63 dém -10.63 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 41 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.81859 MHz -43.12 dBm -18.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -43.12 dBm -18.12 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.44975 GHz -43.48 dBm -18.48 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11574 GHz -43.43 dBm -18.43 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.97557 GHz -42.29 dBm -17.29 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99822 GHz -42.40 dBm -17.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -37.46 dBm -12.46 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99475 GHz -37.49 dBm -12.49 dB
7.000 GHz 10,000 GHz 1.000 MHz 2.88594 GHz -40,21 dBm -15.21 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.09825 GHz -39,98 dBm -14.98 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.80377 GHz -38.37 dbm -13.37 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.83877 GHz -38.36 dBm -13.36 db
14.000 GHz 18.000 GHz 1.000 MHz 17.89476 GHz -35.15 dBm -10.15 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.89976 GHz -35.16 dBm -10.16 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.90464 GHz -35.48 dBm -10.48 db 18.000 GHz 27,000 GHz 1.000 MHz 192.89414 GHz -35.68 dBm -10.68 dB
( ) J . ( I ] 2

Date: 24.FEB.2021 02.56:20 Date: 24 FEB.2021 02.57.43

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 16.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
L SPURIOUS_LINE_ABS_
-40 dBm—y it A s o g -
s aad -
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 992,48626 MHz -43.12 dém -18.12 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.14339 GHz -43.48 dBm -18.48 dB
2,715 GHz 3,000 GHz 1.000 MHz 2,99523 GHz -42,36 dBm -17.36 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.04326 GHz -37.52 dém -12.52 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.09940 GHz -40.06 dBém -15.06 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.83127 GHz -38.44 dBm -13.44 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.89326 GHz -35.13 dBém -10.13 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.90214 GHz -35.49 dBm -10.49 d&
i —
JL J -
Date: 24 FEB.2021 02:59:06
TEL : 886-3-327-3456 Page Number 1 A41-24 of 25

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0007
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0013

PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0048
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0000
20 Battery End Point 0.0015

Note:
1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.67 V. ; Maximum Voltage =4.26 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A41-25 of 25
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.99 5.83 6.46 - PASS
TEL : 886-3-327-3456 Page Number : AB6-1 of 35

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 12,10 d&

Ref Level 30.00 cbm  Offset 12,10 db

o att 30 08 AQT 2 ms ® RBW 20 MHz o att 30 08 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

o =N

i |
o — o =
5 :
0.0 B 0.0 T
\ \
y A}
! A ! i
1E- T 1E-
1‘ A
| |
1E. \ 1E. -
1
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |

Trace 1 [ 19.41 dbm 24,66 dBm 5.45 d 2.41 0B +.35 0B +.99 0B £.30 08 Trace 1 | 18.89 dem 2527 dbm 5.38 d8 2.95 d8 4.95 d 5.26 0B

— _— — _—
il ) B e ) ] W e

Date’ 24.FEB 2021 16:01.08

Date: 24.FEB 2021 16:00:40

LTE Band 66 / 20MHz / 64QAM

Middle Channel / Full RB

Spectrum =
RefLevel 30.00 dém  Offset 12,10 d&
e At 30 08 AQT 2 ms ® RBW 20 MHz
8152 view
R
e
0.1 = \ =
b
0.01
1E-D: \
X
1E-0 +
1
1E-0 |
I
GF 1.745 GHz Mean Pwr + 20.00 dB
y Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 105 | D% | D019 |
Trace 1 [ 19.08 dem 26,76 dem 7.67 d8 5.07 d8 6.45 d8 7.33 d8
——

DCate: 24 FEB 2021 16:01.32

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A66-2 of 35



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.23 | 122 | 297 | 297 | 494 | 488 | 977 | 9.69 | 14.48 | 14.27 | 18.78 | 18.98
Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.23 - 3.02 - 4.89 - 9.75 - | 1460 - | 1886 | -
TEL : 886-3-327-3456 Page Number . A66-3 of 35

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.11 dBm) ™M1[1] 14.46 dBm)
1.74482660 GHz 1.74514830 GHz,
= ndB 26.00 dB)| @ e 26.00 dB|
0u e e PR A 1.233600000 MHz o N L At T - 1216800000 MH2
i Qfactor | 1414.5) I \ 1434.2)
od / b 0 di
/ | ]
T y J
104 4 2 o | ;
/ 7 \
\
204 / 20d !
/ J x
30 ¢ -30 % +
~ 7 | el ~ ey T A A
R AW Y Vs YAV v o iy S Y
-40 ds = -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.7448266 GHz 14,11 dBm nd8 down 1.2336 MHz ML 1.7451483 GHz 14.46 dBm nd8 down 1.7168 MHz
T 1 1,744379 GHz -11.53 dbm nd8 26.00 dB TL L 1.7443902 GHz -11.87 dbm n 26,00 d8
T2 1 1.7456126 GHz -11.77 d8m Q factor 1414.5 T2 1 1.745607 GHz -11.44 ddm Q factor 1434.2
L U J L JU J L]

Date: 24.FEB 2021 12.50:34

DCate: 24 FEB.2021 1250:58

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.75 dBm
1. 1.74564740 GHz,
20 hign 26.00 dB 20 26.00 dB
g . ~ i VAT (1 2.973000000 MHZ, 104 T A 2.973000000 MH|
7 Q factor 587.1 7 587.2
od 0 d |
4/
-10 df -10 d \
\ \
” \ o0 d \
204 Y 20
e
a0 =
A s
-40 d -40 de
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17455934 GHz 15.14 dam nd8 down 2,973 MHz ML L 17456474 GHz 15.75 dam nd8 down 2,973 WHz
T 1 1,7435315 GHz -10.77 dBm nd8 26.00 dB TL L 1.7435015 GHz -10.19 dBm nd8 26,00 d8
T2 1 1. 7465045 GHz -10.89 dém Q factor SB87.1 T2 1 1.7464745 GHz -10.14 dBm Q factor 587.2
L it ] - L ) ] L]
Date: 24.FEB 2021 13.0508 Date: 24 FEB. 2021 130529
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.09 dBm)| MI[1] 13.14 dBm
1.74290200 GHz 1.74451000 GHz,
20 0l nde 26.00 dB| o i 26.00 dB|
5 ¥ 5
10d bAoA N L w__,\,\_"—‘r._v\ 4.935000000 MHz 0d . A 4.875000000 MH|
7 Q factor \ 3.2 7 357.8
| \ ]
o d i 0 di
7 {
-1 d == 10 di —
)
204 : 20d
1 /‘ ; AN
a0 e o —TAd 4
) | ey
o
o i
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.742902 GHz 13.09 dam nd8 down 4.935 MHz ML 1.74451 GHz 13.14 dam nd8 down 4.875 MRz
T 1 1,742502 GHz -13.30 dbm nd8 26.00 dB TL L 1742572 GHz -12.58 dBm 26,00 d8
T2 1 1.747438 GHz -13.04 dam qQ factor 353.2 T2 1 1.747448 GHz -12.61 dam 357.8
L it ] - L ) ] L]

Date: 24.FEB 2021 13:2247

Date: 24 FEB.2021 13.23:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.1a dBm) ™M1[1] 13.05 dBm)
1.7419030 GHZ| 1.7473980 GHz
= ndB 26.00 dB| @ ndif1 26.00 dB|
g et e ) e B T 0.770000000 MHz 0d e P _.,—\M%,_\Ap/ 0.690000000 MHZ|
] Q factor ™ 178.9) 7 Q factor 180.3
od I 0 di /
10 d — -10 di |
] [ !
204 20d ; 3
/ / e
S S s . 3 I | Ve
|-30.s0m; <30 ghihc
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.741903 GHz 15.13 dam nd8 down 9.7 MHz ML 1.747398 GHz 13.85 dam nd8 down 9.60 WHZ
T 1 1,740185 GHz -10.13 dbm nd8 26.00 dB TL L 1740145 GHz -12.78 dm n 26,00 d8
T2 1 1,749955 GHz -10.86 dBm Q factor 178.3 T2 1 1.749835 GHz -12.81 dém Q factor 180.3
L U J wa L JU J L]
Date’ 24 FEB 2021 133431 Date: 24 FEB. 2021 133454
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5 dBm)| ™M1[1] 12.78 dBm)
1.7405040 GHZ| 1.7494960 GHz
= T nd 26.00 dB @ nds M1 26.00 dB
- ofaal o P BHA o Pm e 14476000000 sz 0d o A oy e B 14.266000000 '\1H<
] Q factor 120.2 7 Q factor 122.6)
o o /
/ /
1} N
-10 df 7 -10 d
204 J" 20 d b
A o~ AN il I L hd
=0 M SRR
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.740504 GHz 13.35 dam nd8 down 14.476 MHz ML 1749495 GHz 12.78 dam nd8 down 14,266 MHz
T 1 1737717 GHz -12.53 dbm nd8 26.00 dB TL L 1737807 GHz -13.78 dm nd8 26,00 d8
T2 1 1,752193 GHz -12.83 dém Q factor 120.2 T2 1 1.752073 GHz -13.00 d8m Q factor 122.6
L U J wa L JU J L]

Date: 24.FEB 2021 135212

DCate: 24 FEB2021 13,5235

Middle Cha

nnel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.37 dBm) ™M1[1]
1.7411640 GHZ| 1.
= oh 26.00 dB @ ndB 1 26.00 dB
A 18.781000000 MHz| By ~ 18.981000000 MHz
i ", 4 - X N
1 ™ A N \ P 10 [T g Lo 9.2
0 df t 0 l
| [ |
-tod - 04 1 1
) i i i
20d 4 20d
Ly— Ty
- St A P . v A et
B T
40 df
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML L1.741164 GHz 12.37 dam nd8 down 18.781 MHz ML 1750475 GHz 1239 dam nd8 down 18,981 MHz
T 1 1,735609 GHz -14.41 dm nd8 26.00 dB TL L 173533 GHz -13.56 dm 26,00 d8
T2 1 1,754391 GHz -13.42 dBm Q factor 92.7 T2 1 1.754311 GHz -12.86 dam 92.2
L U J L JU J L]

Date: 24.FEB 2021 15:5127

DCate: 24 FEB.2021 15.51:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 66

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

(=]

pectrum

Ref Level 30.00 Gbm  Offset 12,10 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.8a dBm) ™M1[1]
1.74546430 GHz 1.
= 26.00 dB @ y _ndB 26.00 dB
104 \ ) . 1.233600000 MHz 104 e TR, AT “\ 3.021000000 MHZ|
v 1415.0 Q factor \ 5727
/
od i 0 d ; '
/ 1 \
3 di ' b
-10 df i -10 T
( 4
20 d i 20 d 7 . .
_— Btind ¥ s YL / Y NP
~ < e -30 ~
~ : e
-40 di
50 d -50 di
&nd 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7454643 GHz 16.83 dBm nd@ down 1.2336 MH2 M1 1.7452458 GHz 15.53 dBm nd@ down 2.021 MHZ
TL 1 17443762 GHz -9.40 dBm ndd 26.00 dB TL L 1.7434895 GHz -10.63 dém n 26.00 dB
T2 1 17456098 GHz -8.84 dBm qQ factor 1415.0 T2 1 1.7465105 GHz -10.39 dam qQ factor 577.7
L U L JU L]

Date: 24.FEB 2021 12.58.08

J

DCate: 24 FEB.2021 131239

J

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum

Ref Level 30.00 dém

Offset 12,10 d& -

RBW 100 kHz

(=]

Ref Level 20,00 dém

Offset 12,10 dB & RBW 300 kHz

o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.71 dBm)| ™M1[1] 13.61 dBm)
1.74550000 GHz 1.7430820 GHz
20 - 20
T ndn 26.00 dB 26.00 dB
. n o P B 4.885000000 MHZ P ] i, . 9.750000000 MHZ]
o i v = YTactor \ as7. n 7 178.8
0 d ! | 0 d 1
-1 df . 10 di '.f
20d i 20d -
/ A - R e
B ey v i et
40 df
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.745509 GHz 13.71 dam nd8 down 4.885 MHz ML 1.743082 GHz 13.61 dam nd8 down 9.75 WHz
T 1 1,742562 GHz -12.05 dbm nd8 26.00 dB TL L 1740165 GHz -11,90 dbm nd8 26,00 d8
T2 1 1747448 GHz -12.44 dam qQ factor 357.3 T2 1 1.749915 GHz -12.43 dam qQ factor 178.8
L U wa L JU L]

Date: 24.FEB 2021 131628

J

DCate: 24 FEB2021 1342038

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17 ™M1[1] 12.65 dBm)
1.749 1.7475170 GHz
= 26.00 dB @ ™M1 ndB 26.00 dB
104 14.595000000 MHz| 10 4 18.861000000 MHz
f e 119.9 f\ v AT A Ca 03 1
o d 0 di |
- A [
10 df -10 o
7 ¥
20 d . 20 d -
] o PP N [V PN p
. o e ey P Rl ety
B T Vivanl
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.749735 GHz 12,55 dam nd8 down 14,505 MHz ML 1747817 GHz 12.65 dam nd8 down 18,861 MHz
T 1 1.737687 GHz -13.54 dam nd8 26.00 dB TL L 1735648 GHz -15.37 dbm 26,00 d8
T2 1 1,752283 GHz -13.51 dém Q factor 119.9 T2 1 1.75451 GHz -13.07 d8m 92.7
L U wa L JU L]

Date: 24.FEB 2021 13:45:51

J

Date: 24 FEB.2021 15.56.00

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 1.09 | 272 | 271 | 448 | 450 | 9.01 | 9.01 | 13.43 | 13.49 | 17.86 | 17.90
Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 - 2.73 - 4.49 - 8.99 - | 13.46 - 1794 | -
TEL : 886-3-327-3456 Page Number : A66-7 of 35

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.04 dBm)| ™M1[1] 14.04 dBm)
- 1.74507830 GHz - 1.74468950 GHz,
| " 1.090909091 MHz, l L Oce Bw 1.093706294 MHz
Wi A
1wd Jo N an e 10 d s A e, n, -
od 0 di |
/ 7 v
10 d ~ 10 di £
{
20d f 20d -
=0 ST ~ -0 L 7 o
.j'\,vj T M N AT N by e Ty fr
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.7450783 GHz 15.04 dam ML L 17445895 GHz 14,04 dBm
T 1 1,74445734 GHz 8.18 dBm Oce Bw 1.090305051 MHz TL L 1.74445734 GHz 6.75 dBm Oce Bw 1.093706294 MHz
T2 1 174554825 GHz 6.63 dam T2 1 1.74555105 GHz 4.86 dBm
L U J L JU J L]
Date’ 24.FEB 2021 12.48:45 Date: 24 FEB. 2021 125010
rum = pectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.66 dBm)| ™M1[1] 15.41 dBm)
- . 70 GHz - 1.74461040 GHz,
Bre 2.715284715 MHz x Occ B 2.709290709 MHZ
R e - L S A e e et
w0 A e 104 . y il . —~
/
od 7 r 0
/ \ /
~1od 7 L Z10d 7
20 d / \ 20 di /
/ “« / —
-30 = = =
R AN
-40 ds
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17453057 GHz 15.66 dam ML 17445104 GHz 15.41 dam
T 1 1.74364535 GHz 8.46 dBm Oce Bw 2.715284715 MHz TL L 1.74365734 GHz 8.66 dBm Oce Bw 2.709290709 MHz
T2 1 174636064 GHz 9.61 dam T2 1 1.74636663 GHz 9.07 dam

L it J -

Date: 24.FEB 2021 13:0418

U ]

Cate: 24 FEB.2021 13.04:41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum 2
Ref Level 30.00 dom  Offset 12.10 0B @ RBW 100 kHz RefLevel 30.00 dbm  Offset 12,10 db @ RBW 100 khz
o At dE SWT 19ps @ VBW 300 kHz  Mode auto FFT o att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [035k Max
mi[1] 12.82 dBm| 12.17 dBm)|
1.74682800 GHe] 74655800 GHz
20 dsm OccBw M 4475524476 MHz 20 4.495504496 MHz
Tl v N Al T N X
10 d8m e - = 10 d e A - -
7 ¥
! \ ) |
od T T 0 d
i 4 i \
10 / : od / \
‘ \
d i
20 20 df
| L
o A WA Ao
a0 L > -3, .
TR A iy,
. vV Y%
L -40 d
=0 50 d
-60 o -60 di
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML 1 1746628 GHz 12.82 dém ML 1746558 GHz 12.17 dam
T1 1 1.7427622 GHz 3.37 dBm Occ Bw 4.475524476 MHz TL 1 1.7427522 GHz 8.01 dém occ Bw 4.495504496 MHz
T2 1 1.7472378 GHz 7.36 dém T2 1 17472478 GHz 7.31 dam

)i J

Date: 26.FEB.2021 00:23.08

)i ] L.

DCate: 24 FEB.2021 132222

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.12 dBm) ™M1[1] 14.16 dBm)
1.7467580 GHZ| 1.7492360 GHz
= 0.010080011 MHz @ 9.010989011 MHZ
L] e | N T . —
w0 v / 0d : oy,
{ | {
od f i 0 d /
i Fi
10 d / - -10 di f
{ \ /
204 + - 20d 7
s LA RV R N
e v
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746758 GHz 15.12 dam ML 1.749236 GHz 14,16 dam
T 1 1,7405245 GHz 8.60 dBm Oce Bw 9.010985011 MHz TL L 1.7405045 GHz 7.89 dBm Oce Bw 9.010969011 MHz
T2 1 1.7495355 GHz 9.5 dam T2 1 17495155 GHz 8.91 dam
L U J L JU J L]
Date’ 24 FEB 2021 13:33.41 Date: 24 FEB. 2021 133406

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
1 1 dBm)| 12.68 dBm)|
- 1.7487460 GHZ| - 1.7403250 GHz
13.426579427 MHz M1 13.486513487 MHz
A 2 71 -~ 12
10d 3 e | . 104 1 PN .
/ l I
d | P
a T o JI
| \
-10 df \ -10 d H ‘
d 1 I
20 20d
N P o s L, o A/ AN e
2 RevR e v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1748746 GHz 14,53 dam ML 1.740325 GHz 12.68 dam
T 1 1.7302867 GHz 8.70 dBm Oce Bw 13.426573427 MHz TL L 1.7392268 GHz 8.29 dBm Oce Bw 13.488513467 MHz
T2 1 17517133 GHz 8.85 dam T2 1 17517133 GHz 7.94 dam
L U J wa L JU J L]
Date: 24.FEB 2021 13:51.22 Date: 24 FEB. 2021 135147

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.48 dbm)| MI[1] 11.52 dBbm
- 1.7413240 GHZ| - 1.7429620 GHz
1 17.862137862 MHz " 17.902097902 MHz
R ® .
B 1 . T i
w J., e = RS Sonsevi o 1 o et B
' /
od \ 0di t !
1
10 d - -10 di -
f | i T
20 d 4 20 d -
= Ao
pongrt el e AR \ R L
s oV 5 )
2 Satiai
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1741324 GHz 12,48 dam ML 1.742962 GHz 11.52 dam
T 1 1,736049 GHz 8.62 dBm Oce Bw 17.862137862 MHz TL L 1736043 GHz 8.15 dBm Oce Bw 17.902097902 MHz
T2 1 17539111 GHz 7.50 darm T2 1 1753951 GHz 7.43 dam
L it ] L ) ] L]
Date: 24.FEB 2021 15:50-38 Date: 24 FEB. 2021 1551.02
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 66

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™11 .64 dBm MI[1] 1
- 1.74531890 GHz - 1.7441
od 1090900091 MHz 5 - Occ B 2.727272727 MHZ
- = - oo T2
- L A T NN
10 df oo S 10 d = e L
i / \
a J[ I o T
~1od L a8 -0 d \
] ) \
\
20 d / | 20 di Y
/ eV R / - )
-0 - - A v
il A e
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17453189 GHz 13.63 dam ML 1.7441369 GHz 15.22 dam
T 1 1.74445455 GHz 6.30 dBm Oce Bw 1.090305051 MHz TL L 1.74363337 GHz 9.37 dBm Oce Bw 2.727272727 MHz
T2 1 174554645 GHz 7.34 dam T2 1 1.74636064 GHz 9.27 dom

L I ]

Date: 24.FEB 2021 125751

Middle Channel /

\ ) J [

DCate: 24 FEB.2021 131223

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

Date: 24.FEB 2021 13.45:35

rum = pectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.61 dBm) 14.01 dBm)
- 1.74560800 GHz - 1.7455590 GHz
M1 Occ B 4.485514486 MHz £.991008991 MHZ
e £ - IS 04 (N Y, VRN
] 3 /
° i T 0 T 1
10 df [ R 10 di / "
R \ - i \
204 20d
U ok
-2 Sy = T -3 dBm= -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1.745609 GHz 12.61 dam ML 1745859 GHz 14.01 dBm
T 1 1,7427522 GHz 7.86 dBm Oce Bw 4,485514456 MHz TL L 1.7405045 GHz 8.04 dBm Oce Bw £.991008991 MHz
T2 1 17472378 GHz 7.39 dam T2 1 1.7494955 GHz 8.36 dam
L U J wa L JU J ..
Date: 24.FEB 2021 131610 Date: 24 FEB. 2021 134147
)
i
Ref Level 30.00 GBm  Offset 12,10 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,10 db & RBW 300 khz
jo ALt 30d8 8SWT 12.6 ps & VBW 1MHz  Mode Auto FFT b ALt 30 de SWT 1B8.5 s & VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.14 dBm) ™M1[1] 11.58 dBm)
- 1.7440410 GHZ| - 1.7487160 GHz
W Occ B 13.456549457 MHz @ec Bw 17.942057942 MHz
04 . o] e o . S IPDUIS W E—
f \ [ v
0d J | 0 d | |
/ | |
10 df - - 10 d ! T
P / \ /
20 / 20 d -
/ [T -
a0 . 20 P o S,
A VinT
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.744041 GHz 1214 dam ML 1.748716 GHz 11.58 dam
T 1 1.7302867 GHz 7.41 dBm Oce Bw 13.456543457 MHz TL L 1.736009 GHz 8.35 dBm Oce Bw 17.942057942 MHz
T2 1 17517433 GHz 7.80 dam T2 1 1.753951 GHz 7.13 dam

L U

DCate: 24 FEB2021 15.58:44

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ﬂ%’ Spectrum
Ref Level 30.00 dBm  Offset 12,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém {ﬂ\ 10 dBm J‘f\.
ode ‘ 0 dBm / ‘
-10 dem - , -10 dBm !
SPURIOUS_LINE_ABS | \ J‘
20 dem + 20 dim r/
-30 dBm l\ ] \:lar;’/
40 dem - M,\ -40 ey Ve
S ' CEs l M J — s VO
' o ||y T -
=60 cBm; -60 dem: A
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -39.66 dém -26.66 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77977 GHz 17.55 dBm -12.45 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -34.55 dbm -21.55 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -36.05 dBm -23.95 dB
1,710 GHz 1.712 GHz 100,000 kHz 171029 GHz 17.62 dBm -12.38 dB 1.781 CHz 1700 GH2 1,000 Mz 78100 CHe ~38.36 chm 35 36 db,
.
I . i 1 e

Date: 24.FEB 2021 12.48:07

Date: 24 FEB.2021 1252:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
P um :%:‘ Sp um 7
Ref Level 30.00 dBm  Offset 12,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 uIB’I_FJE-! PURIOUS INE_ABS PABS 20 UB!!':i‘p S
10 dem . - 10 dBr“r-.u . w\
0da }[r \ 0 dem} \
-10 dem i L -10 dfm !
SPURIOUS_LINE_ABS J 1 |
-20 dBm [ ! -20 dbm
-30 dBm WW WJ. by 30 gem h o
Ty
, aldal e, - Mo,
40 dem e o 40 dem hiv ,qu
iMie o
ik W~M “"‘-,ﬁ_‘ ey, | e i .
=i -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
[Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170899 GHz -20.44 dem -7.44 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77943 GHz 10.60 dBm -19.20 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz -35.52 dém -22.62 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78005 GHz -38.08 dBm -25.05 d&
1,710 GHz 1.712 GHz 100,000 kHz 1.71076 GHz 11.17 dBm -18.83 dB 1.781 CHz 1700 GH2 1,000 Mz 78115 oHe 5714 dbm 14148
.
)i i )

Date: 24.FEB 2021 12:47:21

Date: 24 FEB 2021 125413

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGOD2212B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12,10 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dém /ﬂ\ 10.dém A‘\
0 de \ 0 dem JJ ‘
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS h R(
-20 dBm l 1[ -20 dBm '
-30 dBm /. ¥ -30 dBm fj
TN l\
40 derm. L i r; %LM‘ -40 degyt -
. . | ! e M by B RO PO O ettt Lt b,
“S0det 50,6
W " K
-60 dBm -60 dBm \
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -35.59 dBm -22.50 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 17.62 dBm -12.38 dB

1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -28.24 dBm -15.24 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -36.47 dBm -23.47 dB

1.710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 17.38 dBm -12.62 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78100 GHz -38.99 dbm -25.99 dB

\
i - i t b

Date: 24.FEB 2021 12.45:44

Date: 24.FEB.2021 1253:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
6 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm - 10 dBmy
mrfT
0d8 { ‘ 0 dam‘l \
-10 dem ! -10 dgm -
SPURIOUS_LINE_ABS J \ 1
-20 dem \ 20 dbm
.30 dem & } T
= s ]
il ™
-40 dem ——— ” ] Il 40 g e . —
y i
[ A b L‘.,.,,.‘—-" vt o .
leg i -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170900 GHz -31,70 dém -18.70 d& 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77035 GHz 10.21 dBm -19.79 d&
1.708 GHe 1.710 GHz £0.000 kHz 1.71000 GHz ~42.30 dém -30.30 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78003 GHz -34.13 dBm -21.13 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71062 GHz 10.51 dBm -19.49 dB 1.781 CHz 760 one 1,000 Mz 70100 che 3574 cbm 1274 B
Y
I 1 P

Date: 24.FEB 2021 12:47:59

Date: 24 FEB. 2021 1254:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 66 / 1.4MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12,10 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
Al A
10 dém / \ 10 dBm \
0 de \ 0 dem / I
-10 dem \ -10 dBm ‘
SPURIOUS_LINE_ABS \ H
20 dBm L -20 dBm l‘
.30 dem \1 -30 dBm— 4
40 dem M J 40 dBr A H\ T L
" . el ”A%-.«_.MM«.% s Arenctts o 'Wr\ 5u.p€[rw Py, ‘hlh"l“w“” Lo 'IL e P T
ho-temt K Y ~
W e ""IL,
-60 dBm # -60 dem
Start 1.7 GHz 3003 pts stop 1.712 GHz |||l start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -40.43 dBm -27.43 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77975 GHz 17.71 dBm -12.29 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -35.60 dBm -22.60 dB 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -33.74 dBm -p0.74 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71022 GHz 16.56 dBm -13.44 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78114 GHz -34.14 dBm -21.14 dB
\
i - i t b

Date: 24.FEB. 2021 12:56:51 Date: 24.FEB.2021 1258:46

Lowest Band Edge / Full RB Highest Band Edge / Full RB

=] se um
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.10 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
& ' ; ABS Line _kPURIOUS_LINE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dBm 10 dar} M \
0B { \ o s \
-10 dem ! -10 dgm -
SPURIOUS_LINE_ABS J| \ |
-20 dem J l -20 dpm
1
-30 dom -30 dbm ] P,
e
o
»““"MM ‘ WMW
-40 dem T v 40 dBm dy, “"“"M.,M
. o i,
D B s aiaiaaiil i e T )
A0l -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70800 GHz -29.53 dém -16.53 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77929 GHz 10.64 dBm -19.36 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz -41.12 dBm -28.12 d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78008 GHz -36.61 dBm -23.81 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71046 GHz 8.56 dim -21.34 dB 1.781 GHz 700 GHz 1,000 Mz 78100 CHe 26,55 chm 1553 db,
i Y

i

Date: 24 FEB. 2021 125923

Date: 24.FEB. 2021 12:57:28
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30,00 dém Offset 12,10 db Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine .\ 5
10 dem /m 10 dBm I -
0dB \ 0 dem
-10 dBm i -10 dBm. ;
SPURIOUS_LINE_ABS | I
20 dBm \ -20 dBm f
-30 dBm -30 dBm 7
o AN AR
T 7 % o
N I e e ! I A | s e el ) .
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1,700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -39.39 d&m -26.39 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77578 GHz 17.66 dBm -12.34 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70857 GHz -24.65 dBm -11.65 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77860 GHz 7.31 dBm -22.69 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70856 GHz -29.46 dBm -16.46 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77929 GHz 6.95 dBm -23.05 d&
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LTE Band 66 / 3MHz / 64QAM

Lowest Band Edge / 1 RB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -40.06 d&m -27.06 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77578 GHz 17.26 dBm -12.74 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -26.31 dBm -13.31 dB 1.780 GHz 1.781 GHz 30,000 kHz 1.78000 GHz -26.54 dBm -13.54 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -31.05 dém -18.05 d& 1.777 GHz 1.780 Ghz 100.000 kHz 1.77929 GHz 6.65 dBm -23.15 dB
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1.710 GHz 1.713 GHz 100,000 kHz 171113 GHz 5.85 dBm -23.15 dB 1.781 GHz 700 GHz 1,000 Mz 178115 CHe —23.70 dhm 1029 db,
Y
) i )

Date: 24.FEB. 2021 13:11:59

Date: 24 FEB. 2021 13:13:54

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 AB6-16 of 35




ssamonias. FCC RADIO TEST REPORT Report No. : FG0D2212B

LTE Band 66 / 5SMHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70875 GHz -25.47 dBm -12.47 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77847 GHz &.04 dBm -24.96 d&
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LTE Band 66 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -38.29 dém -25.29 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77965 GHz 17.48 dBm -12.52 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -23.46 dBm -10.46 & 1.780 GHz 1.781 GHz 50,000 kHz 178000 GHz -26.63 dBm -13.63 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -27.27 dém -14.27 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77771 GHz 4.56 dBm -25.44 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.70589 GHz -34.53 dbm -21.53 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78002 GHz -32.72 dBm -19.72 dB
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LTE Band 66 / 5MHz / 64QAM

Lowest Band Edge / 1RB
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1,700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -41.01 d&m -2g.61 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77967 GHz 17.31 dBm -12.69 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -27.83 dBm -14.83 dB 1.780 GHz 1.781 GHz 50,000 kHz 1.78001 GHz -26.51 dBm -13.51 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71031 GHz 17.43 dBm -12.57 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78124 GHz -34.28 dBm -21.28 dB
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1.700 GHz 1.709 GHz 1.000 MHz 1.70886 GHz -29.79 dém -16.79 d& 1.775 GHz 1.780 Ghz 100.000 kHz 1.77885 GHz .65 dBm -25.35 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz ~33.24 dbm -20.24 d8 1.780 GHz 1.781 GHz 50,000 kHz 1.78001 GHz -32.95 dBm -19.96 dB
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LTE Band 66 / 10MHz / QPSK
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1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz -34.25 dbm -21.29.d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78003 GHz -31.23 dBm -18.23 dB
1710 GHz 1720 Gz 100.000 kHz 171595 GHz 2.15 dBm -27.85 dB 1.781 GHz 1.790 GHz 1.000 MHz 1.78103 GHz -25.47 dBm -12.47 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0OD2212B

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 24.FEB 2021 13:30:40

Date: 24.FEB.2021 13:37:32
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Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 12,10 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
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Start 1.7 GHz 3003 pts Stop 1.72 GHz Start 1.77 GHz 3003 pts StoE 1.79 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70882 GHz -30.03 dém -26.03 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77540 GHz 17.22 dBm -12.78 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -31.83 dBm -18.83 dB 1.780 GHz 1.781 GHz 100,000 kHz 1.78000 GHz -34.71 dBm -21.71 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71056 GHz 17.36 dBm -12.64 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78109 GHz -39.01 dbm -26.01 dB
e ——
Y
i [_] N 1 ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Start 1.7 GHz 3003 pts Stop 1.72 GHz | (|'Start 1.77 GHz 3003 pts Stop 1.79 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70881 GHz -29.56 dém -16.56 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.77855 GHz 1.75 dBm -28.25 db
1.709 GHz 1.710 GHz 160.000 khz 1.70887 GHz -36.22 dém -23.22 d8 1.780 GHz 1.781 GHz 100,000 kHz 1.78001 GHz -31.60 dBm -18.80 dB
1710 GHz 1720 GHa 100.000 kHz 171771 GHz 1.57 d8m -28.43 dB 1,761 GHz 1.790 GHz 1,000 MHz 1,78232 GHz -23.82 dbm -10.82 db
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